
BALLABS CERTIFIED TEST REPORT NO.: 20448 . O

1618 HEADLAND OB.
FENTON, MO 63026
(636) - 34s-6006
(636) - 343-60s1 FAx

DATE 05
PREPARED FOR: H.E. WILI,IAMS, INC - CARTHAGE, MO

DESCRIPTION: GENT V13 LED 4"SHORT HEATSINK 4i'RND ADJ DOWNLIGHT @ 0 TILT
ACRYLIC MED TIR OPTIC & 4I'OPEN ASYM SEMI-SPEC TRIM
ADVANCE #XI025C070V054DSM1 @510mA

CATAI,OG NBR: 4AR.L2 O / 835-DIM-UNV-O-M-OF-CS (O DEGREE TII,T)
LAMP TYPE : BXRE-35E2000

O DEGREE PI,ANE CONTAINS MAXIMUM CANDLEPOWER

9A-92 
,

-ur.

-79

AE

7Z

-68

. .l

-5n ..

-44

I,UMENS
1885.
1904.
1907 .

L907 .

6D

5n

-JU

-?E -Ifr

I,UMEN ST]MMARY
8I,AMP ?F]XT ZONE
NA. 98.8 90-1,20
NA. 99.8 90-1-30
'NA" 100.0 90-150
NA. r-00.0 90-1-80

TOTAI-, LUMINAIRE = 0-l-80

2Z

... 4A

.34

I,UMENS
0.
0.
0.
0"

1-907 .

ZONE
0- 30
0- 40
0- 60
0- 90

M
NVINP

TESTNG U
NVLAP LAB CODE 2OO92I.O

%LAMP ?FIXT
NA. .O
NA. .O
NA. .O
NA. .O
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THIS BAI,I,ABS R.EPORT WITH TgE USE OE THE NV:T,AP LOGO SHAT,I, NOT BE USED BY EHIS CLIENT TO CI,AIM PRODUCT

CERTIFICATION, APPROVAJ.. OR ENDORSEMENT BY NVI,AP, NIST, OR ANY AGENCY OE THE FEDERAL GOVERNMENT.
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BATJIABS CERTTFTED TEST REPORT NO.: 20448.0 DATE Os/Og/te
PREPARED FOR: H.E. WILLIAMS, INC - CARTHAGE, MO

DESCRIPTION: GENT V13 LED 4"SHORT HEATSINK 4"RND AD.f DOWNLIGHT @ 0 TILT
ACRYI,IC MED TTR OPTIC & 4''OPEN ASYM SEMI-SPEC TRIM
ADVANCE #XI025C070V054DSM1 @610mA

CATAIJOG NBR: 4AR-r'20/ 835-DIM-UNV-O-M-OF-CS (O DEGREE Trr,T)
I-,AI,IP TYPE : BXRE-3582000

CANDLEPOWER DISTRIBUTION
O DEGREE PLANE CONTAINS MAXIMUM CANDLEPOWER

IIORIZONTAI. IJI'}IENS

vERr .o 22.5 45"0 67.5 90.0 tL2,5 135.0 157.5 180.0 FRONT BACX TOTATJ

0 5985. 5985. 5985. 5985. 5985. 6985. 5985. 5985. 598s.

5 5952. 5883. 6574. 5859. 5870. 6893. 6887. 5883. 5865. 328,2 328.8 655.9

10 5154. 5L24. 6156. 6129 . 5100. 5945 , 5955. 5973. 5820.

15 3559. 3598. 3953. 3834. 37s4. 3405. 3037. 3050. 2850. s33.8 457.4 99L.2

20 1283. 1310. 1364. r.373. L299 " 1150. 1083. 1025. 970.

25 540. 559. 583. 588. 574. 482. 430. 415. 371. 132.8 103.8 236,5

30 19s. 195. 203 . 204. 185 " 168, L43 . L32. rr4.
35 35. 32. 34. 33. 32. 30. 25. 26. 26. LO.z 8.7 18 ' 9

40 13 . L2. 11. 11. 11. 11. 10. 10 . 9 .

45 3, 3. 3. 3. 3. 3. 2. 3, 3. r.2 1.2 2.5

50 1. 1. 1. 1. X" 1. 0, 0. x.
55 1. 1. 1. 0. 1. 2. 0. 2. 0. .2 1.0 L.2

60 0. 0. 0. 0. 0. 0. 0. 0. 0.

55 o. O. 0. 0. 0. 0. 0. 0. 0. .0 .0 .0

70 0. 0. 0. 0. 0. 0. 0. 0. 0.

75 o. O. o. 0. 0. 0. 0. 0. 0. .0 .0 '0
80 0. 0. 0, 0. 0. 0, 0. 0. 0.

85 0. O. O. O. O. 0. 0. 0. 0. .0 .0 .0

90 0. 0. 0. 0. 0. 0' 0. 0. 0.

USE .333 FT. AS I,ENGEH A}.ID .333 FT. AS WIDTH
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BALLABS CERTTFIED TEST REPORT NO.: 20448 .0 DATE 05/Oe/18
PREPARED FOR: H.E. WILLIAI,IS, INC - CARTHAGE, MO
DESCRIPTION: GENT VL3 LED 4"SHORT HEATSINK 4trRND AD'J DOWNLIGHT @ 0 TILT

ACRYLIC MED TIR OPTIC & 4IIOPEN ASYM SEMI-SPEC TRTM
ADVANCE #XI025C070V054DSM1 @610mA

CATALOG NBR: 4AR-L20/*5-DrM-UNV-O-M-OF-CS (O DEGREE Trr-,T)
I,AI,IP TYPE : BXRE-35E2000

ZONAIJ CAVITY COEFFICIENTS OF UTIIJIZATTON

EFFECTIVE FLOOR CAVfTY REFLECTANCE=.20

cErtrNG ,80 .70 " 50

WALL .70 .50 .30 .10 .70 "50 .30 .10 .50 .30 .10 .50
RCR

0 1.19 1.19 1.19 1.19 1.15 1.15 1.15 1.16 1.11 1.11 1.11 1.05

1 1.16 1.14 1.t2 L.LL 1.13 1.12 1.10 1.09 1.08 1.07 1"05 1.04

2 L.L2 1.08 1.05 1.03 1.10 1.07 1.04 1.02 1.04 1.01 1.00 1.01

3 1.09 1.04 1.01 .98 1.07 1.03 1.00 .97 1.01 .98 .96 .98

4 1.05 1.00 .97 .94 1.04 .99 "96 .93 .97 .94 .92 .95

5 1.02 .97 .93 .90 1.01 .96 .92 .89 .94 .91 .89 .93

5 1. O0 .g4 .90 .87 .99 . 93 .90 .87 .92 .89 .8? .91

7 .97 .91 .87 .85 .95 .91 .87 .8s .90 .85 .84 .89

8 .95 .89 .85 .82 .94 .88 " 84 .82 .87 .84 .82 .86

9 .92 .85 .82 .79 .91 .85 .82 .79 .85 .81 .79 .84

10 .89 .83 .79 .77 .89 .83 .79 .7 6 .82 "19 .7 6 .81

TESTBD IN ACCORDANCE WITH CURRENT IES PROCEDTIRES

.30 .10 .00

.30 .10 . s0 .30 .10 .00

1.06 1.06 1.02'!..02 L.02 1.00

1.03 1.03 1.01 1.00 1.00 .98

.99 .98 .98 .97 .96 .94

"96 .95 .96 .95 .93 .92

.93 " 91 .94 .92 .90 .89

.90 .88 .91 .89 .87 .85

.88 .85 .90 .87 .86 .8s

.85 .84 .88 .8s .83 .82

.83 - 81 .85 .83 .81 .80

.81 .79 .83 .81 .19 "78

.78 .76 "81 .78 .75 .75
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BAITITABS CERTIFfED TEST REPORT NO. : 20448 .0
PREPARED FOR: H.E. WfLIJIAMS, fNC - CARTHAGE, MO
DESCRIPT]ON: GENT V1-3 T,ED 4'TSHORT HEATSINK 4rrRND

ACRYL] C MED TIR OPTIC & 4IIOPEN ASYM
ADVANCE #XI025C070V054DSM1 @510mA

CATAI,OG NBR: 4AR-I,2 O / *5_DIM-UNV-O-M-OF-CS (O DEGREE TII-,T)
LAIvIP TYPE : BXRE-3582000

**********************************************************************

ELECTRTCAL C}ARACTERISTICS ]-20. O5V .2039A 24.2580W

LUMTNOUS EFFICACY (LUMENS / WattS) = 78.6

TESTED IN ACCORDANCE WITH CURRENT IES STANDARDS
UTfLIZfNG ABSOLUTE PHOTOMETRY PER LM-79-O8

DArE os/oe/78

ADJDOWNLTGHT@OTILT
SEMI-SPEC TRTM
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